State of South Dakota

State and Local Fiscal Recovery Funds

2025 Recovery Plan Performance Report



Table of Contents

GENERAL OVERVIEW. ... 3
EXECULIVE SUITIIMIATY .. sesse st st s s s st 3
USES Of FUNAS .o.iveiiririisisrsssssssissesss s sss s sss s bbb 5
Promoting EQUItable OULCOMES ... ereeereeeeseeseessessesssessseessessssesssesssesssessesssssssesssessssssssesssssssessssssssesssasssesssesens 7
CoMMUNILY ENGAZEIMENT ..o ssee e es s sse s esse e s s ss s es s s ns s 7
| E=Y 0T ) gl o O Ut o (=N 8
L8 TS0 A4 Ta 1=) 4 L] PPN 8

PROJECT INVENTORY ..o 10
EC 1: PUDLIC HEAIEN covuvcerieteceriet sttt sssss st s s s ssssss st sessssssssss s sasssssnsas 10

EMS TelehEalth SEIVICES .. s ssssss s sssssssssssssssss st ssssssssssssssssssassssssnses 10
[...]
13,889 feet of sanitary sewer main. Several
areas have 6-inch pipe that will be upgraded
to 8-inch.

2022G-
ARP-430

Broadway Avenue Utility
Improvements Phase I - 1

$124,027

Marion is proposing to replace approximately
1,750 feet of 12-inch, 250 feet of 8-inch and
400 feet of 6-inch water main, fire hydrants,
valves and other appurtenances. In
conjunction, Marion is also proposing to
replace approximately 300 feet of 8-inch
sanitary sewer, 3,400 feet of 18-inch and 24-
inch storm sewer, manholes, drop inlets and
appurtenances.

State of South Dakota 2025 Recovery Plan Performance Report 40




2022G-
ARP-434

Wastewater System
Improvements - 5

$255,100

Proposed improvements include
approximately 2,050 feet of new sanitary
sewer, six sanitary sewer manholes, a new lift
station, 500 feet of 4-inch force main,
necessary sewer main replacement, and other
related improvements.

2022G-
ARP-436

Sanitary Sewer Line
Relocation

$132,000

Construction of a sanitary sewer force main to
replace an existing force main in danger of
compromise by collapsing into an abandoned
mine. The project also includes abandoning a
short section of gravity sewer line, surface
restoration and other appurtenances.

2022G-
ARP-437

Wastewater Collection &
Treatment Improvements
-2

$914,000

The Town of Peever is needing to address
several issues in the wastewater system
including cracked pipes and poor joints. This
allows inflow and infiltration into the system.
The current lift station has reached its end of
service life and there are poor conditions
within the lagoon ponds. To address these
issues, the town proposes to replace the 8,555
feet of vitrified clay pipe, replace the existing
lift station, and provide additional rip-rap for
the lagoon ponds.

2022G-
ARP-444

Wastewater Conveyance &
Treatment Improvements

$2,556,300

Proposed improvements include replacing
sanitary sewer main along Colorado
Boulevard, upsizing mains from Maitland
Road to Dahl Road, and improvements at the
wastewater treatment facility. Wastewater
Treatment Facility upgrades include influent
screen replacement, equalization basin return
flow automation, and plant perimeter fencing.

2022G-
ARP-446

Wastewater
Improvements - 1

$464,334

Timber Lake is proposing improvements to its
wastewater infrastructure. Phase 1 will
include system-wide cleaning and televising of
16,366 feet of unlined sewer mains. Phase 1
also includes removal and replacement of
16,368 feet of 6-, 8-, 10-, and 12-inch unlined
sewer mains. Finally, this project will extend
sewer main to the north and install a new lift
station.

2022G-
ARP-449

Tom Street Lift Station
Replacement

$502,500

Vermillion is proposing to replace the Tom
Street Lift Station at a new city-owned
location with a new can-style lift station. The
new lift station will have increased ease of
access and safer working conditions.

State of South Dakota 2025 Recovery Plan Performance Report 41




2022G-
ARP-501

Bethany Sewer Main
Extension

$478,837

Brandon is proposing a project to reconstruct
the sanitary sewer north of the Bethany Lift
Station on the east side of Brandon, including a
trunk sewer main to provide service to a new
school and promote future growth.

The proposed project will contain
approximately 3,660 feet of 24-inch PVC sewer
main and 300 feet of 8-inch PVC sewer main.
The project will also include manholes, cleaning
and televising, and other necessary
appurtenances.

2022G-
ARP-502

Beaver Creek Trunk Sewer
Improvements

$318311

The City of Canton Proposes to replace
approximately 1,240 feet of storm sewer and
5,000 feet of various sized sanitary sewer lines
on 11th Street between Pleasant Street and the
Main Lift station.

5.4-Clean Water: Combined Sewer Overflows

2022G- Mill Street Wastewater $142,163 | Project includes approximately 1,600 feet of
ARP-426 and Storm Sewer new sewer main and related improvements,
Separation separation of the storm sewer, and picking up
of the ancillary storm sewers at adjoining
street intersections.
5.6-Clean Water: Stormwater
2022G- WW Collection/Storm $341,078 | The project proposes to install storm water
ARP-129 Sewer System infrastructure and replacement of deficient
Improvements sewer lines in the community, primarily along
the Corse Avenue corridor from Main Street
north to First Street.
2022G- Storm Sewer $2,119,900 | Emery proposes to replace outdated and
ARP-135 Improvements undersized storm sewer and inlets as well as
increasing the size of the outlet pipe to Plum
Creek. This project would also connect inlets
installed during school improvements to the
collection system.
2022G- Storm Sewer System $763,300 | The Town of Lesterville is proposing to
ARP-160 Improvements replace existing 12-inch clay tile storm sewer

with 18-inch to 24-inch diameter reinforced
concrete pipe and add drop inlets. This work
will reduce frequent flooding issues caused by
blocked or damaged sections of the current
system.

State of South Dakota 2025 Recovery Plan Performance Report 42




2022G-
ARP-188

Stormwater Drainage
System Improvements

$191,700

The Town of Ravinia proposes a project to
improve the drainage throughout their
stormwater system. This project will install
approximately 5,000 feet of storm sewer
piping of varying size, new culverts, and
rehabilitate existing drainage ditches.
Proposed improvements will also include
storm inlets, outlet structures, road
resurfacing, storm manholes, and other
necessary appurtenances.

2022G-
ARP-320

2021 Storm Sewer
Improvements

$370,293

The City of Salem proposes to correct
concerns with its storm sewer infrastructure
at two separate locations. Location 1 is on
Main Street between Essex Avenue and
Washington Avenue. Location 2 is the area
surrounding Nebraska Street between Drake
and Norton Avenues. Improvements at
Location 1 include the replacement of an
archway constructed with rocks and boulders
several decades old. The rocks and boulders
have begun to fail below Main Street, creating
immediate safety concerns. The city proposes
to replace the failing rock arch with 600 feet
of Reinforced Concrete Pipe (RCP).
Improvements at Location 2 will replace
undersized Vitrified Clay Pipe (VCP) with RCP.

2022G-
ARP-402

Sanitary and Storm Sewer
Improvements

$3,851,442

Bridgewater is proposing a project to
construct a storm sewer outfall line from the
southern city limits to discharge point
approximately one mile southwest of
Bridgewater. Additional storm sewer
improvements will be done in a large area on
the northeast side of the city. The proposed
project will install 5,900 feet of 48-inch storm
sewer and 2,200 of storm sewer of various
size. Proposed improvements will also
include, fittings, storm inlet and outfall
structures, manhole adjustments, street
surfacing, and other necessary appurtenances.

2022G-
ARP-404

Wastewater
Improvements - 3

$910,000

Chamberlain is proposing a sanitary and
storm sewer project to replace deficient
infrastructure on Main Street and provide
service to the Smokey Groves development.
The proposed project will construct 4,000 feet
of 8-inch sanitary sewer and 3,000 feet of 12-
inch and 21-inch storm sewer pipe. Proposed
improvements will also include manholes,
fittings, storm inlets, street surface
restoration, and other necessary
appurtenances.

State of South Dakota 2025 Recovery Plan Performance Report 43




2022G-
ARP-420

DEX Storm Sewer
Improvements

$720,000

The City of Huron is proposing to relocate and
upsize the storm sewer system at the State
Fairgrounds. The project will consist of
replacement of approximately 4,000 LF of
Storm pipe.

2022G-
ARP-422

Storm Sewer Upgrades

$1,770,370

The City of Ipswich is proposing to construct a
storm sewer system to help alleviate storm
water management issues throughout the city
in a five-phase project. In the current phase of
this project, the city will install approximately
1,515 feet of trunk line storm sewer pipe,
2,550 feet of lateral storm sewer piping, and
24 storm sewer inlets.

5.9-Clean Water: Nonpoint Source

2022G-
ARP-134

Riparian Buffer Initiative

$1,000,000

DANR is proposing to purchase of 10-year
easements for riparian buffer strips to
improve surface water quality throughout the
state. Funding will target watersheds found in
Administrative Rules of South Dakota
74:51:03.

2022G-
ARP-424

South Central Watershed
Implement Project -
Segment 2

$5,000,000

Best management practices to improve water
quality within the watershed will be
constructed and installed to prevent nutrient
and sediment run-off. These may include
items like animal waste management systems,
fencing, alternative water sources, purchase of
easements for seasonal riparian area
management, and other proven practices.

2022G-
ARP-450

Landfill Cell #7
Construction

$212,000

The City of Watertown is proposing to
construct a new cell (cell 7) at the Watertown
Regional Landfill and perform various storm
water improvements adjacent to the landfill.
The project will enhance current storm water
routing while providing a foundation for
placement of final cover.

5.10-Drinking water: Treatment

2022G-
ARP-110

Water System
Improvements - 5

$3,530,083

The BDM Rural Water System Improvements
projects is intending to address several issues
including lack of capacity, redundancy, and
reliable water supply. The project proposes to
construct a new water treatment plant, install
450,000-gallon water reservoirs along with
additional improvements for safety and water
quality. BDM intends to install 18 miles of pipe
to expand the water system and loop lines for
added redundancy. 382 water meters will also
be replaced to reduce water loss.

State of South Dakota 2025 Recovery Plan Performance Report 44




2022G-
ARP-115

Water Infrastructure
Improvements - 1

$7,467,900

Brandon is proposing improvements at its
existing water treatment plant to increase the
design capacity from 2,000 gallons per minute
(gpm) to 4,000 gpm and add reverse osmosis
to the plant. Proposed improvements include
all aspects of building construction,
earthwork, chemical and water processing
equipment, pumping equipment and other
necessary appurtenances.

2022G-
ARP-117

Water Treatment Facility

$21,039,300

The City of Brooking intends to upgrade the
water systems facilities in multiple phases.
Phase one, includes the construction of a new
6 MGD lime softening Water Treatment
Facility along 34th Avenue. The new
treatment plant will require 28,500 feet of 16-
inch raw water line and 16-inch finished
water line to feed into the distribution system.
This Phase also includes the construction of 6
new municipal wells and an additional 17,400
feet of new 20-inch transmission main.

2022G-
ARP-151

New Water Treatment
Plant

$2,868,000

Joint Well Field, Inc. is a jointly owned and
operated water source and treatment facility
that serves both Brookings-Deuel Rural Water
System and Kingbrook Rural Water System.
Joint Well Field proposed the construction of a
new gravity filtration water treatment plant to
increase capacity of the existing system. The
project includes aeration, detention, filtration,
transfer pumping, raw water supply wells,
and generation equipment.

2022G-
ARP-161

Water System Expansion

$7,300,000

Lewis and Clark proposes a project for a large
capacity expansion of its system. The
proposed project consists primarily of four
projects; construction of two solids contact
units, a sludge thickener, three lime sludge
drying beds, and a 3.0 million gallon clearwell
and high service pump station. These
improvements are necessary to increase the
plants capacity from 45 MGD to 60 MGD. The
proposed work will include all the civil and
structural engineering elements associated
with water treatment plant construction and
all the appurtenances associated with water
treatment, pumping, and process piping.

State of South Dakota 2025 Recovery Plan Performance Report 45




2022G-
ARP-192

Water Treatment Plant,
Storage & Distribution

$38,276,600

Shared Resources is a joint effort between
Minnehaha Community Water Corporation
(MCWC) and the Big Sioux Community Water
System (BSCWS). The project scope includes
an 8-MGD treatment plant, well field,
distribution pipeline, and two storage tanks.
Shared Resources will treat and deliver water
to the MCWC and BSCWS systems. The two
systems will then distribute water to their
existing customer base.

2022G-
ARP-194

Water System
Improvements - 8

$5,677,918

The South Lincoln Rural Water System is
proposing system wide improvements
including the installation of an elevated water
tank, a new pump station and a new water
treatment plant. This project addresses
capacity issues in portions of the distribution
system and increasing demands within the
existing service area.

2022G-
ARP-311

Water Treatment Plant
Improvements

$1,656,900

Joint Well Field, Inc. is a jointly owned and
operated water source and treatment facility
that serves both Brookings-Deuel Rural Water
System and Kingbrook Rural Water System.
Increasing demands from both rural water
systems have necessitated improvements to
the capacity and infrastructure of the Joint
Well Field system. Joint Well Field, Inc. is
proposing to construct a new pump building
with high service pumps, process piping and
HVAC system; demolish the existing backwash
ponds and construct new ones; construct a
new 1.2-million gallon ground storage
reservoir; and install new pump room
controls and other necessary appurtenances
to complete the project.

2022G-
ARP-318

Streeter Drive Water
Treatment Plant
Expansion

$1,723,807

The City of North Sioux City is proposing to
make improvements to the Streeter Drive
Water Treatment Plant. This will involve
updating the chemical feed, electrical and
other systems to increase capacity as well as
provide redundancy to the system. Along with
these improvements they will increase
aeration, detention, filtration, and backwash
capacity to improve the system

State of South Dakota 2025 Recovery Plan Performance Report 46




2022G-
ARP-448

Drinking Water System
Improvements 2022

$3,018,560

Valley Springs is proposing a project to
construct new well houses adjacent to their
two existing wells, replace approximately
5,000 feet of asbestos cement pipe with PVC
water main, and replace inoperable valves
throughout the system. The current well
houses are in poor condition and not in
compliance with current code. Proposed
improvements will also include fittings,
hydrants, street surface restoration, and other
necessary appurtenances

2022G-
ARP-451

Water Treatment Plant
Equipment Upgrades

$299,892

Watertown Municipal Utilities is proposing to
upgrade or replace equipment at its water
treatment plant. Slaker #2, installed in 1991,
is worn out and will be replaced. A new
SCADA system will replace outdated control
systems that are no longer supported. Finally,
the chlorine generator will be replaced with a
sodium hypochlorite generation system to
address reliability issues.

5.11-Drinking water: Transmission & Distribution

2022G-
ARP-102

Water Distribution
Improvements - 1

$150,000

The City of Alexandria proposes to replace
approximately 1,100 feet of cast iron pipe that
is at the end of its useful life and increase
water main to 8-inch on the south side of the
city.

2022G-
ARP-104

Water System
Improvements - 3

$0

The City of Arlington is proposing
improvements to the water system. Phase 1 &
6 includes the replacing of 1,800 ft of 4-inch
diameter cast iron pipe with 6- Inch PVC pipe
and Installing 2,800 LF of 8-inch PVC pipe to
provide a redundant connection to the north
side of the City.

2022G-
ARP-107

ABRWS Improvements
and Expansion

$1,855,266

Aurora-Brule Rural Water System proposes to
install 10 miles of new parallel water main, a
new water storage reservoir, multiple loops
within the system, a booster station, and line
improvements.

State of South Dakota 2025 Recovery Plan Performance Report 47




2022G-
ARP-109

Water System
Improvements - 4

$622,332

Baltic proposes to replace approximately